Home  |  Catalog  |  Information  |  Gallery  |  About  |  Contacts  |  Order-basket   
 
Catalog
  italian   french spanish deutsch english polish russian

Number:Description:

Pneumatic System -> 3506 Pipings and fittings of trailer pneumatic 2 (1005,1025)

   

The necessary parts which you will not find on this page in addition
can be ordered in "order - basket".

Mark with help:interesting positions.
Press the button "in order" for order modification.

For viewing your order press "order-basket" are ordered positions.

Number # P Description Weight, kg 80-82 900 920 950 952 1005 1025 1221 Comment  
70-3506470     Piping 0.266 1 1 703506470
85-3506005-A     Pneumatic drive 15.237 1 1 853506005A
85-3506120-A     Piping 0.600 1 1 853506120A
85-3506150     Piping 0.284 1 1 853506150
70-3513015 1 Angle joint 0.012 1 1 703513015
XS-21-P29 2 Clamp 0.020 8 8 XS21P29
70-1405013 3 Hose (L=75mm) 0.022 4 4 701405013
14x23-1,6 3 Oil resistant rubber high-pressure hose in coil, m 0.250 14x2316
70-3506024 4 Coupling 0.005 4 4 703506024
70-3506023 5 Nut 0.045 3 3 703506023
70-3506022 6 Connector 0.050 1 1 703506022
A29.05.000-B 7 Compressor 8.300 1 1 A2905000B
A29.01.000 7 Compressor (114L/min)(D-240/245) 8.300 1 1 A2901000
85-3506121-A 8 Piping 0.550 1 1 853506121A
70-3506027 9 Bush 0.003 4 4 703506027
M8x30 10 Bolt 0.016 1 1 M8x30
8OT 11 Washer (45-9816-6046) 0.002 3 3 8OT
70-3407146 12 Strip 0.043 1 1 703407146
70-3407144 13 Strip 0.043 1 1 703407144
70-6804011 14 Bracket 0.032 2 2 706804011
M8x16 15 (M8*1,25).Bolt M8-6gx16.88.35.019 0.012 1 1 M8x16
85-3506131 16 Piping 0.235 1 1 853506131
80-3512010 17 Pressure regulator (A29.51.000B) 1.300 1 1 803512010
A29.51.000B 17 Pressure regulator (11.3512010-30) (80-3512010) 1.300 1 1 A2951000B
11.3512010-30 17 Pressure regulator (A29.51.000B) 1.300 1 1 11351201030
85-3513010 18 Brake reservoir 7.240 1 1 853513010
KG3/8" 19 Plug (A12.016) 0.000 1 1 KG38
70-3513015-01 20 Angle joint 0.070 1 1 70351301501
85-3506151 21 Piping 0.235 1 1 853506151
70-3506028 22 Coupling 0.003 2 2 703506028
014-017-19-1-4 23 O-Ring 0.001 2 2 0140171914
70-3506033 24 Angle joint 0.080 2 2 703506033
80-3514010 25 Brake valve (A29.3514010) 0.860 1 1 803514010
A29.3514010 25 Brake valve (80-3514010) 0.860 1 1 A293514010
A29.61.000-V 25 Brake valve (80-3514010) 1.650 1 1 A2961000V
14.3514010 25 Brake valve (80-3514010) 0.860 1 1 143514010
A29.61.013 25 Rubber boot for Brake valve A29.61.000-V 0.000 1 1 A2961013
M8x20 26 Bolt 0.010 1 1 M8x20
70-3506471 27 Piping 0.218 1 1 703506471
70-3521035 28 Connector 0.256 1 1 703521035
M10x25 29 Bolt(M10X1,5) 0.028 2 2 M10x25
SHP10 30 Washer spring 0.002 2 2 SHP10
10OT 30 Washer 0.003 2 2 10OT
M10 31 Nut 0.011 2 2 M10
70-3521012 32 Bracket 0.120 1 1 703521012
80-3521010 33 Connection head (A29.76.000) 0.280 1 1 803521010
ędesign by SOFTLINE Group